

# Provider Bulletin

These bulletins are how we communicate procedures, reminders and other information to our valued Magellan Complete Care providers. Please take the time to read the information and share with your colleagues and staff. You can also find this information on [www.MCCofFL.com](http://www.MCCofFL.com).

## Diagnosis code update

Magellan Complete Care of Florida (MCC of FL) has added a new edit to the diagnosis code: Laterality Policy Diagnosis to Diagnosis Mismatch (LADX). This edit monitors the ICD-10-CM code set for laterality that has been built into diagnosis code descriptions.

Some ICD-10-CM codes indicate laterality to specify whether the condition occurs on the left, right or is bilateral. When adding diagnosis codes to a report, it is not appropriate to select unspecified, or left and right diagnosis codes when a more specific (e.g. bilateral) diagnosis code is available. In an effort to help avoid further delays due to incorrect reporting, MCC of FL will make an edit to diagnosis codes that are improperly reported or if a more appropriate diagnosis code is not reported.

If you have any questions, please call us at 1-800-327-8613.